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ANNEX 1 

FCC ID: 2BLUW-RM21 
 

Applicant: FJ Dynamics Technology (Fujian) Co., Ltd. 

Address: 
Floor 23A, Unit 2, Huajian Building, No.12, 16, and 18East Keji Road, Shangjie Town, 

Minhou County, Fuzhou City, Fujian Province, China     

Manufacturer: FJ Dynamics Technology (Fujian) Co., Ltd. 

Address: 
Floor 23A, Unit 2, Huajian Building, No.12, 16, and 18East Keji Road, Shangjie Town, 

Minhou County, Fuzhou City, Fujian Province, China     

EUT: FJD Autonomous Mower  

Trade Mark: N/A 

Model Number: RM21, RM25, Z01     

Date of Receipt: Jun. 06, 2024 

Test Date: Jun. 16, 2024 - Jul. 26, 2024 

Date of Report: Jul. 26, 2024 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Applicable 

Standards: 

FCC PART 15 C 15.247 

ANSI C63.10:2013 

Test Result: Pass 

 

  

mailto:service@dl-cert.com


 

 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 2 of 42 

Duty Cycle 

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 

NVNT b 2412 Ant1 96.91 0.14 

NVNT b 2437 Ant1 95.92 0.18 

NVNT b 2462 Ant1 95.92 0.18 

NVNT g 2412 Ant1 81.82 0.87 

NVNT g 2437 Ant1 77.27 1.12 

NVNT g 2462 Ant1 81.82 0.87 

NVNT n20 2412 Ant1 97.01 0.13 

NVNT n20 2437 Ant1 97.04 0.13 

NVNT n20 2462 Ant1 96.3 0.16 

NVNT n40 2422 Ant1 94.2 0.26 

NVNT n40 2437 Ant1 94.2 0.26 

NVNT n40 2452 Ant1 94.2 0.26 
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Duty Cycle NVNT b 2412MHz Ant1 

 

Duty Cycle NVNT b 2437MHz Ant1 

 

Duty Cycle NVNT b 2462MHz Ant1 

 

Duty Cycle NVNT g 2412MHz Ant1 

mailto:service@dl-cert.com


 

 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 4 of 42 

 

Duty Cycle NVNT g 2437MHz Ant1 

 

Duty Cycle NVNT g 2462MHz Ant1 

 

Duty Cycle NVNT n20 2412MHz Ant1 
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Duty Cycle NVNT n20 2437MHz Ant1 

 

Duty Cycle NVNT n20 2462MHz Ant1 

 

Duty Cycle NVNT n40 2422MHz Ant1 
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Duty Cycle NVNT n40 2437MHz Ant1 

 

Duty Cycle NVNT n40 2452MHz Ant1 
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Maximum Conducted Output Power 

Condition Mode Frequency 

(MHz) 

Antenna Conducted Power 

(dBm) 

Duty Factor 

(dB) 

Total Power 

(dBm) 

Limit 

(dBm) 

Verdict 

NVNT b 2412 Ant1 16.588 0.14 16.728 30 Pass 

NVNT b 2437 Ant1 16.983 0.18 17.163 30 Pass 

NVNT b 2462 Ant1 15.289 0.18 15.469 30 Pass 

NVNT g 2412 Ant1 13.222 0.87 14.092 30 Pass 

NVNT g 2437 Ant1 13.687 1.12 14.807 30 Pass 

NVNT g 2462 Ant1 11.954 0.87 12.824 30 Pass 

NVNT n20 2412 Ant1 14.453 0.13 14.583 30 Pass 

NVNT n20 2437 Ant1 14.844 0.13 14.974 30 Pass 

NVNT n20 2462 Ant1 12.835 0.16 12.995 30 Pass 

NVNT n40 2422 Ant1 13.77 0.26 14.03 30 Pass 

NVNT n40 2437 Ant1 13.777 0.26 14.037 30 Pass 

NVNT n40 2452 Ant1 12.67 0.26 12.93 30 Pass 
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Power NVNT b 2412MHz Ant1 

 

 

Power NVNT b 2437MHz Ant1 

 

Power NVNT b 2462MHz Ant1 
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Power NVNT g 2412MHz Ant1 

 

Power NVNT g 2437MHz Ant1 

 

Power NVNT g 2462MHz Ant1 
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Power NVNT n20 2412MHz Ant1 

 

Power NVNT n20 2437MHz Ant1 

 

Power NVNT n20 2462MHz Ant1 
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Power NVNT n40 2422MHz Ant1 

 

Power NVNT n40 2437MHz Ant1 

 

Power NVNT n40 2452MHz Ant1 
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-6dB Bandwidth 

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict 

NVNT b 2412 Ant1 8.038 0.5 Pass 

NVNT b 2437 Ant1 8.225 0.5 Pass 

NVNT b 2462 Ant1 7.548 0.5 Pass 

NVNT g 2412 Ant1 15.676 0.5 Pass 

NVNT g 2437 Ant1 15.657 0.5 Pass 

NVNT g 2462 Ant1 15.69 0.5 Pass 

NVNT n20 2412 Ant1 14.798 0.5 Pass 

NVNT n20 2437 Ant1 14.475 0.5 Pass 

NVNT n20 2462 Ant1 14.797 0.5 Pass 

NVNT n40 2422 Ant1 30.096 0.5 Pass 

NVNT n40 2437 Ant1 35.065 0.5 Pass 

NVNT n40 2452 Ant1 31.32 0.5 Pass 
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-6dB Bandwidth NVNT b 2412MHz Ant1 

 

-6dB Bandwidth NVNT b 2437MHz Ant1 

 

-6dB Bandwidth NVNT b 2462MHz Ant1 

 

-6dB Bandwidth NVNT g 2412MHz Ant1 
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-6dB Bandwidth NVNT g 2437MHz Ant1 

 

-6dB Bandwidth NVNT g 2462MHz Ant1 

 

-6dB Bandwidth NVNT n20 2412MHz Ant1 
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-6dB Bandwidth NVNT n20 2437MHz Ant1 

 

-6dB Bandwidth NVNT n20 2462MHz Ant1 

 

-6dB Bandwidth NVNT n40 2422MHz Ant1 
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-6dB Bandwidth NVNT n40 2437MHz Ant1 

 

-6dB Bandwidth NVNT n40 2452MHz Ant1 
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Occupied Channel Bandwidth 

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz) 

NVNT b 2412 Ant1 12.38521543 

NVNT b 2437 Ant1 12.61413959 

NVNT b 2462 Ant1 12.71015447 

NVNT g 2412 Ant1 16.27860331 

NVNT g 2437 Ant1 16.32619811 

NVNT g 2462 Ant1 16.34109919 

NVNT n20 2412 Ant1 17.48747434 

NVNT n20 2437 Ant1 17.5004395 

NVNT n20 2462 Ant1 17.46852436 

NVNT n40 2422 Ant1 35.57433062 

NVNT n40 2437 Ant1 36.12769382 

NVNT n40 2452 Ant1 35.96456958 
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OBW NVNT b 2412MHz Ant1 

 

OBW NVNT b 2437MHz Ant1 

 

OBW NVNT b 2462MHz Ant1 

 

OBW NVNT g 2412MHz Ant1 
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OBW NVNT g 2437MHz Ant1 

 

OBW NVNT g 2462MHz Ant1 

 

OBW NVNT n20 2412MHz Ant1 

mailto:service@dl-cert.com


 

 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 20 of 42 

 

OBW NVNT n20 2437MHz Ant1 

 

OBW NVNT n20 2462MHz Ant1 

 

OBW NVNT n40 2422MHz Ant1 
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OBW NVNT n40 2437MHz Ant1 

 

OBW NVNT n40 2452MHz Ant1 
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Maximum Power Spectral Density Level 

Condition Mode Frequency (MHz) Antenna Max PSD (dBm) Duty Factor (dB) Total PSD (dBm) Limit (dBm) Verdict 

NVNT b 2412 Ant1 -14.677 0.14 -14.537 8 Pass 

NVNT b 2437 Ant1 -14.651 0.18 -14.471 8 Pass 

NVNT b 2462 Ant1 -17.009 0.18 -16.829 8 Pass 

NVNT g 2412 Ant1 -18.727 0.87 -17.857 8 Pass 

NVNT g 2437 Ant1 -18.978 1.12 -17.858 8 Pass 

NVNT g 2462 Ant1 -20.691 0.87 -19.821 8 Pass 

NVNT n20 2412 Ant1 -18.605 0.13 -18.475 8 Pass 

NVNT n20 2437 Ant1 -19.071 0.13 -18.941 8 Pass 

NVNT n20 2462 Ant1 -20.424 0.16 -20.264 8 Pass 

NVNT n40 2422 Ant1 -20.986 0.26 -20.726 8 Pass 

NVNT n40 2437 Ant1 -20.33 0.26 -20.07 8 Pass 

NVNT n40 2452 Ant1 -20.983 0.26 -20.723 8 Pass 
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PSD NVNT b 2412MHz Ant1 

 

PSD NVNT b 2437MHz Ant1 

 

PSD NVNT b 2462MHz Ant1 

 

PSD NVNT g 2412MHz Ant1 

mailto:service@dl-cert.com


 

 
Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 24 of 42 

 

PSD NVNT g 2437MHz Ant1 

 

PSD NVNT g 2462MHz Ant1 

 

PSD NVNT n20 2412MHz Ant1 
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PSD NVNT n20 2437MHz Ant1 

 

PSD NVNT n20 2462MHz Ant1 

 

PSD NVNT n40 2422MHz Ant1 
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PSD NVNT n40 2437MHz Ant1 

 

PSD NVNT n40 2452MHz Ant1 
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Band Edge 

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict 

NVNT b 2412 Ant1 -52.66 -30 Pass 

NVNT b 2462 Ant1 -59.19 -30 Pass 

NVNT g 2412 Ant1 -43.86 -30 Pass 

NVNT g 2462 Ant1 -52.83 -30 Pass 

NVNT n20 2412 Ant1 -37.12 -30 Pass 

NVNT n20 2462 Ant1 -51.52 -30 Pass 

NVNT n40 2422 Ant1 -33.62 -30 Pass 

NVNT n40 2452 Ant1 -42.55 -30 Pass 
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Band Edge NVNT b 2412MHz Ant1 Ref 

 

Band Edge NVNT b 2412MHz Ant1 Emission 

 

Band Edge NVNT b 2462MHz Ant1 Ref 

 

Band Edge NVNT b 2462MHz Ant1 Emission 
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Band Edge NVNT g 2412MHz Ant1 Ref 

 

Band Edge NVNT g 2412MHz Ant1 Emission 

 

Band Edge NVNT g 2462MHz Ant1 Ref 
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Band Edge NVNT g 2462MHz Ant1 Emission 

 

Band Edge NVNT n20 2412MHz Ant1 Ref 

 

Band Edge NVNT n20 2412MHz Ant1 Emission 
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Band Edge NVNT n20 2462MHz Ant1 Ref 

 

Band Edge NVNT n20 2462MHz Ant1 Emission 

 

Band Edge NVNT n40 2422MHz Ant1 Ref 
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Band Edge NVNT n40 2422MHz Ant1 Emission 

 

Band Edge NVNT n40 2452MHz Ant1 Ref 

 

Band Edge NVNT n40 2452MHz Ant1 Emission 
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Conducted RF Spurious Emission 

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict 

NVNT b 2412 Ant1 -50.33 -30 Pass 

NVNT b 2437 Ant1 -50.85 -30 Pass 

NVNT b 2462 Ant1 -50.16 -30 Pass 

NVNT g 2412 Ant1 -46.11 -30 Pass 

NVNT g 2437 Ant1 -46.83 -30 Pass 

NVNT g 2462 Ant1 -45.07 -30 Pass 

NVNT n20 2412 Ant1 -47.48 -30 Pass 

NVNT n20 2437 Ant1 -45.37 -30 Pass 

NVNT n20 2462 Ant1 -44.49 -30 Pass 

NVNT n40 2422 Ant1 -43.41 -30 Pass 

NVNT n40 2437 Ant1 -43.64 -30 Pass 

NVNT n40 2452 Ant1 -44.2 -30 Pass 
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Tx. Spurious NVNT b 2412MHz Ant1 Ref 

 

Tx. Spurious NVNT b 2412MHz Ant1 Emission 

 

Tx. Spurious NVNT b 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT b 2437MHz Ant1 Emission 
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Tx. Spurious NVNT b 2462MHz Ant1 Ref 

 

Tx. Spurious NVNT b 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT g 2412MHz Ant1 Ref 
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Tx. Spurious NVNT g 2412MHz Ant1 Emission 

 

Tx. Spurious NVNT g 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT g 2437MHz Ant1 Emission 
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Tx. Spurious NVNT g 2462MHz Ant1 Ref 

 

Tx. Spurious NVNT g 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT n20 2412MHz Ant1 Ref 
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Tx. Spurious NVNT n20 2412MHz Ant1 Emission 

 

Tx. Spurious NVNT n20 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT n20 2437MHz Ant1 Emission 
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Tx. Spurious NVNT n20 2462MHz Ant1 Ref 

 

Tx. Spurious NVNT n20 2462MHz Ant1 Emission 

 

Tx. Spurious NVNT n40 2422MHz Ant1 Ref 
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Tx. Spurious NVNT n40 2422MHz Ant1 Emission 

 

Tx. Spurious NVNT n40 2437MHz Ant1 Ref 

 

Tx. Spurious NVNT n40 2437MHz Ant1 Emission 
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Tx. Spurious NVNT n40 2452MHz Ant1 Ref 

 

Tx. Spurious NVNT n40 2452MHz Ant1 Emission 
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